

# Mobile Integrated Healthcare Clinical Services

| Focused Assessment   | Diagnostics  | Formulary   |
|--|--|---|
| <ul style="list-style-type: none"> <li>▪ Abdominal</li> <li>▪ Cardiovascular</li> <li>▪ Circulatory Status</li> <li>▪ Geriatric</li> <li>▪ Hydration Status</li> <li>▪ Integumentary</li> <li>▪ Mental Health &amp; Addiction</li> <li>▪ Musculoskeletal</li> <li>▪ Neurological</li> <li>▪ Palliative Care</li> <li>▪ Respiratory</li> <li>▪ Wounds</li> </ul>  | <ul style="list-style-type: none"> <li>▪ Diagnostic Imaging<br/>appointment set-up<br/>(general x-ray, U/S)</li> <li>▪ ETCO<sub>2</sub> (End-tidal carbon dioxide)</li> <li>▪ Neck Vein Exam &amp; JVP Measurement</li> <li>▪ Point of Care Testing<br/>i-STAT Chem 8 cartridge<br/>(Na, K, Cl, TCO<sub>2</sub>, Anion Gap, iCa, Glucose, Urea, Crea)<br/>Glucometer Testing</li> <li>▪ Specimen Collection for STAT testing<br/>(Blood, Urine, Throat, Wound, Hematology (STAT), Blood cultures, Chemistry, Coagulation, Type &amp; Screen, Microbiology, Urine, Wound, NP, and Throat Swabs)</li> <li>▪ Weight (if patient has scale)</li> <li>▪ Vital Signs<br/>Community Paramedics will assess Vital Signs on arrival for all patients.<br/>(GCS, HR, RR, Temp, Blood Pressure, SpO<sub>2</sub>)</li> <li>▪ 12/15 lead ECGs<br/>(not interpreted by a cardiologist)</li> </ul>  | <ul style="list-style-type: none"> <li>▪ glucagon 1 mg</li> <li>▪ haloperidol 1 mg, 5 mg or 1 mL</li> <li>▪ heparin, lock solution 10 unit/mL</li> <li>▪ hydrocortisone 1%</li> <li>▪ hyoscine butylbromide 10 mg</li> <li>▪ ibuprofen 200 mg</li> <li>▪ ipratropium 20 mcg/actuation</li> <li>▪ ketorolac 30 mg/mL (1 mL)</li> <li>▪ lactulose 667 mg/mL (15 mL)</li> <li>▪ levoFLOXacin 250 mg</li> <li>▪ lidocaine 5 mL or 20 mg/mL</li> <li>▪ lidocaine-prilocaine 2.5%-2.5%</li> <li>▪ LORazepam 1 mg</li> <li>▪ magnesium sulfate 200 mg/mL</li> <li>▪ methylPREDNISolone sodium succinate 125 mg</li> <li>▪ metoclopramide 5 mg or 2 mL</li> <li>▪ metOLazone 2.5 mg</li> <li>▪ metoPROLOL 25 mg or 5 mL</li> <li>▪ metroNIDAZOLE 250 mg or 100 mL</li> <li>▪ midazolam 5 mg/mL</li> <li>▪ morphine 10 mg/mL (1 mL)</li> <li>▪ naloxone 1 mg/mL</li> <li>▪ nitrofurantoin 100 mg</li> <li>▪ nitroglycerin 0.4 mg/actuation or 0.8 mg/hour</li> <li>▪ ofloxacin 0.3% (5 mL)</li> <li>▪ OLANZapine 2.5 mg</li> <li>▪ Ondansetron 4 mg or 2 mL</li> <li>▪ oseltamivir 30 mg or 45 mg</li> <li>▪ piperacillin-tazobactam</li> <li>▪ 3.375 g</li> <li>▪ potassium chloride 600 mg</li> <li>▪ predniSONE 50 mg</li> <li>▪ probenecid 500 mg</li> <li>▪ QUEtiapine 25 mg</li> <li>▪ remdesivir 100 mg</li> <li>▪ salbutamol 100 mcg/actuation</li> <li>▪ scopolamine 0.4 mg/mL</li> <li>▪ sodium bicarbonate 8.4% (50 mL)</li> <li>▪ sodium phosphate monobasic 500 mg</li> <li>▪ sodium polystyrene sulfonate</li> <li>▪ 1 g</li> <li>▪ sulfamethoxazole-trimethoprim 80 mg-160 mg</li> <li>▪ tetracaine 0.5% (0.5 mL)</li> <li>▪ vancomycin 500 mg or 1 g</li> <li>▪ vitamin B1 (thiamine) 100 mg or 1 mL)</li> </ul> |
| <p><b>Clinical &amp; Treatment</b></p> <ul style="list-style-type: none"> <li>▪ Anterior nasal packing and removal of nasal packing (Rapid rhino)</li> <li>▪ Bladder Irrigation – Intermittent</li> <li>▪ Chemotherapy Bottle Disconnect</li> <li>▪ CVAD access and occlusion management</li> <li>▪ Electrolyte Supplementation</li> <li>▪ Hypodermoclysis (HDC)</li> <li>▪ Fluid Administration (IV, SQ, Port, PICC, CVC)</li> <li>▪ Infusion Pumps<br/>Normal saline, Lactated Ringers, D5W</li> <li>▪ Medication Administration<br/>(IV, SQ, PO, PORT, PICC, CVC, IM)<br/>Analgesics, anticholinergics, antiemetics, antihistamines, anti-infective agents, antipyretics, anxiolytics, bone resorption inhibitors, cardiovascular agents, coagulation therapy, diuretics, psychotherapeutic agents, steroids, topical anesthetics, vitamins &amp; minerals</li> <li>▪ Medication Bridge Supply<br/>See formulary on AHS EMS app for complete list of available medications.</li> <li>▪ Ring Cutter</li> <li>▪ Oxygen and Nebulizer Therapy</li> <li>▪ Specimen Collection</li> <li>▪ Sterile Technique</li> <li>▪ Transfusion (RBC, Platelets, Albumin)<br/>Calgary Zone &amp; South Zone only</li> <li>▪ Urinary/Suprapubic catheterization and management</li> <li>▪ Wound closure &amp; care<br/>Simple suturing, staples and tissue adhesive, Suture &amp; staple removal, Wound care (not supported by other care team), Wound packing (chronic)</li> <li>▪ Withdrawal Management (ETOH or Opioids)</li> </ul> <p><b>RESEARCH STUDY</b></p> <ul style="list-style-type: none"> <li>▪ Point of Care – Ultrasound (POCUS) Calgary Zone Only</li> </ul> | <p><b>Formulary</b></p> <ul style="list-style-type: none"> <li>▪ acetaminophen 325 mg</li> <li>▪ acetylsalicylic acid 80 mg</li> <li>▪ adenosine 3 mg/mL (2 mL)</li> <li>▪ alteplase 2 mg</li> <li>▪ amoxicillin 250 mg</li> <li>▪ amoxicillin-clavulanic acid (7:1) 875 mg-125 mg</li> <li>▪ apixaban 5 mg</li> <li>▪ atropine 0.2 mg/mL (5 mL)</li> <li>▪ AZIthromycin 250 mg</li> <li>▪ calcium gluconate 100 mg/mL (10 mL)</li> <li>▪ ceFAZolin 1 g</li> <li>▪ ceFIXime 400 mg</li> <li>▪ cefTAZidime 1 g</li> <li>▪ cefTRIAxone 1 g</li> <li>▪ cefUROXime axetil 250 mg</li> <li>▪ cephalexin 500 mg</li> <li>▪ cetirizine 10 mg</li> <li>▪ ciprofloxacin 250 mg</li> <li>▪ clindamycin 300 mg or 150 mg/mL (2 mL)</li> <li>▪ cloNIDine 0.1 mg</li> <li>▪ dexAMETHasone 4 mg/mL</li> <li>▪ dextrose 50% (50 mL)</li> <li>▪ diazepam 5 mg</li> <li>▪ diclofenac 50 mg</li> <li>▪ dimenhydrinate 50 mg</li> <li>▪ diphenhydramine 50 mg</li> <li>▪ doxycycline 100 mg</li> <li>▪ EPINEPHrine 10 mL &amp; 1 mL</li> <li>▪ ertapenem 1 g</li> <li>▪ fentanyl 50 mcg/mL</li> <li>▪ furosemide 20 mg &amp; 4 mL</li> <li>▪ gabapentin 300 mg</li> </ul> |   |

**Mobile Integrated Healthcare**  
EMS providing access to timely mobile care  
**1-855-491-5868**  
**6:00 a.m. to 10:00 p.m.**  
**7 days a week**



**Scan to learn more**

